ENGINE PARTS

MANUAL

1994-2003
Updated 02/2015
ROTAX TYPE 348

PN 902 (06/1994)
ATK-1553-350



SPARE PARTS LIST -

FOR ROTAX ENGINE

TYPE 348

ORIGINAL TEIL NO.I 902

EDITION: 06 1994

GENUINE PART

BOMBARDIER-ROTAX GMBH ANDEHUI‘TCl%JSHD?gSSI'?E?;#\I(%ESEHEN

N MOTORENFABRIK : :
' FOR INFORMATION ONLY.
Bamwﬂlm A-4623 GUNSKIRCHEN - AUSTRIA  witHouT COMMITMENTTO ADVISE MODIFICATIONS.
Telefon: ..43-(0)7246-271-0%, Telefax: ..43-(0)7246-370 POUR INFORMATION SEULEMENT.

Telex: 25546 brgk a, Telegr.: Bombrotax Gunskirchen MODIFICATIONS SANS AVIS OBLIGATOIRE.



902 | PAGE 1

TABLE OF CONTENTS
PAGE CHAPTER
K IR Crankcase
T eevecenene Oil pump
9. Crankshaft, balancer drive, piston, cylinder
version without electric starter
| 1 T Crankshaft, balancer and starter drive, piston, cylinder

version with electric starter

| 6-speed transmission

2]........... Clutch, kick start drive

25 ccccrenee Clutch cover, electric starter

P4 - Cylinder head, camshaft

K K J—— Valves, rocker arm, adjustment screw

K 2 J Timing belt housing, timing belt cover

K 7 S Camshaft drive

K S Ignition unit 12 V 190 W

41 .......... Single parts of electric starter 293 151
43.......... Pressure valve, oil filter element, ignition cover

47 ........... Repair tools, gasket sets




902/1 SEITEHE2




90271

ILL. NO.

PART

(%]
m
-
-
m

CRANKCASE

10

1

12
13
14
15

16
17

18
13
13
19

19

294
229
229

241

241

850

230

945
240
241

241

932

227

227

3850

0S5

395

764

315

370

871

430

033

610
611
612
520

521

CRANKCASE ASSY.'............‘..O.........
DDNEL 9’8x10.........‘.............0.....
DO”EL 13,8x15’................O..........

SLOTTED HEAD SCREW M6X8eveeccecsccecccscas
FOR CONFIGURATION WITHOUT ELECTRIC-STARTER

CONTACT SCREH M10 ASSY.,Q.......‘Q.......

OIL SEAL 30x4?x7/7,S..'..................
FOR CRANKSHAFT, MAGNETO SIDE

OIL SEAL 25X‘0x7.'.......................
FOR MAIN SHAFTy MAGNETO SIDE

BALL BEARING 6205/C37 25—52-1500000000000
FOR MAIN SHAFTy MAGNETO SIDE

BALL BEARING 63035 C39 17-47‘149000000000
FOR CLUTCH SHAFT, MAGNETO SIDE

GASKET...’........'O...'...........'.....

00 0 0000000080000 00000 900000060000 0C0CGOROICGTOOROIOGIE

OIL PUMP ASSY. (ONLY SINGLE PARTS ARE AVAI
SEE CHAPTER OIL PUMP)

LOCK WASHER AGececccsescocscscccsccccssasne
ALLEN SCREW M6X60cecccccccccccsscsscscnccnse
ALLEN SCREW M6X40ccccccceccccosvsccccssnece
ALLEN SCREW MOX7Deeecsccccsccccosncscssccas

BALL BEARING 6204 TNH, 20‘4?-1‘0000000000
FOR CLUTCH SHAFT, CLUTCH SIDE

BALL BEARING 6203 TNHC3 1?‘49'120....0.00
FOR MAIN SHAFTy CLUTCH SIDE

SHIM 40/4695/015eev0cesccecccscccccscnscns
SHIM 40/4695/093cecccccccccscccsccccsscscse
SHIM 40/4695/097ceccccsccccoccccccssacsane
SHIM 34/3995/C95ec0evs0ecccscccscssccscos

SHIM 34/39'5/0’3..-.0.o-oooooooooo.oooooo

1
1
LABLE),

19

AS REQ
AS REQ
AS REQ
AS REQ

AS REQ



90271

ILLe NOe PART

DESCRIPTION

- D - - . S = I = — D D S D W G W e - S - ——————— Wh T e S R D WP WD W W= G e o = =

19 227
29 227
21 940
22 241
23 212
24 256
25 230
26 831
27 230
28 840
29 250
30 241
31 241
32 229
33 240
34 240
35 242
36 242
37 950
38 841
39 240
40 229
41 256
42 256

43 256

315

777

596
160
840
762
880
861
010
401
732
160
440

430

351

SHIM 34/39'5/0’1..0.....................0
RETAINING pLATE.............0............

COUNTERSUNK SCREW M5X12¢eccecscccccascccs
TORQUE 5 NM (45 INe LBe)

HEX.SCREH M12.‘.'.............‘..........
TORQUE 75 NM (665 INe LBe)

-

DIL SUMP CGVER..........O.....:..........

OIL SIEVEeeseosoccccccccesccsosccscssscnoe
GASKETeeeescecccoscscccsccccscncscccccsssssse
O-RING 145-215¢0ccecccccsccsscccscocsscsnscse
O0-RING 1393-214eveecccccsccccccsccccccnoce
ALLEN SCREW M6X25eecccccecosccccccnccssccce
GASKET RING C 12X18ceeccccscscscscsccscces
HEXeSCREW M12X12cce0cccccsccccscccncsscse
MAGNETIC DRAIN PLUG M12X195cccccccccccose
DOWEL 1398X15¢00essccecsscscsoscsscssccssecs

STUD M10x197..0....'.............C.O.....
MAGNETO SIDE

STUD M1OX1850."....0............O.....'.
CLUTCH SIDE

HEX; NUT M’D-Sﬂ.................'...‘....
TORQUE 35 NM (310 INe. LB.)

CDLLAR CAP NUT M1D...........'........OO.'

TORQUE 35 NM (310 INe L38.)

GASKET RING A 8X13ceeccccccccccoscscsccssces
ALLEN SCREW MB8X12¢eccccccccccsccsccscccce
STUD M38X61/15eccecccscccccscccccccccsoscsoscs
DOWEL 9948X10eeveccccccsccccccccssscscsncccse
NIPPLEs STRAIGHT eceeeecoveccccccvccccccocscse
ANGULAR NIPPLEeceeccecccccccsccscocnccnss

NIPPLE ASSY.,.......................l..‘.

~

rJ



90271

DESCRTIPTTON

. D - - ————— ———— — - - ——— - - - -———— ——————— - - > - — G - m . v - —— -

45

46

47

297

399

399

785

788

LOCTITE 574 ORANGE 50
SEALING COMPOUND

MOLYKOTE G-N 50 GRey

LOCTITE 221 VIOLET 10
LOW STRENGTH BOND

LOCTITE 648 GREEN, 5
HIGH STRENGTH BOND

Cc.iooooooooooooooo

SLIDE PASTE.'...'...

CC.,............'..

GR.’...........‘....

<

AS REQ

AS REQD

AS REQ



©902/2 SEITE 6




90272

ILL. NO.

PART

SEITE

CIL PUMP

DESCRIPTION

10
1
12
13
14

230
256
212
827
932
235

899

117
580
590
340
777

734

GASKET eoesoesccocesoceceoccscssscscacccns
SUCTION PUMP HOUSING ASSYeyececcccscceces
PUMP SHAFTeeecosccccsscesssccosssasssasnce
NEEDLE PIN 3X1578ecccccccccccsssccccaccss
SUCTION INNER AND OUTER ROTOReesscccsccss
NEEDLE PIN 4X2518ecccececcccscccssscccscs
PRESSURE PUMP HOUSINGesossesceccoscssscne
OIL SEAL 11X17Xbecececccosccascssssssssas
PRESSURE INNER AND OUTER ROTORececccccccas
PUMP COVEReesesosssssscsscssccccascassoaces
THRUST WASHER 1091/17/1ececccccscccsssccs
NEEDLE PIN 3X1998 G2eeosecccccccacccscces

PUMP GEAR 2? T.,........b'......‘........

LOCTITE 574 DRANGE 50 CC.,.....‘.........
SEALING COMPOUND

AS REQ



SEITE 8

902/3




902/3

ILLe NO.

CRANKSHAFT,

SEITE 9

BALANCER ORIVEs PISTON, CYLINDER

PART

VERSION

WITHOGUT ELECTRIC STARTER

DESCRIPTTION QTY.

10
11
11
1
12

13
14

15
16
17
13

17

247

832

927
927
946
246

292

932

237
944
944
944
245

942

293

215
215
215
216

390

235

400
401
015
570
570

822

095

617
461
462
465
720

200

875

400
420
590
115

CRANKSHAFT ASSY.,..............'.......C. 1
STROKE 7094 MM (247716 INa)

DISTANCE RING 35’2/50/4.0...0.ooooooooooo 1

BALL BEARING 6207E TNH, 35'72'37..-0...0. 2
FOR CRANKSHAFT

SHIM 3594/43/0171ecevcccccccccccscsasscscese AS REQ
SHIM 3544/43/092e000ce0cccccccccscsscsssse AS REQ
WIDODRUFF KEY 6X9eecceccccccvcccccccccccscse 1
WOODRUFF KEY 4X5ecccccccccsccsccccscssnccce 3

BALANCE DRIVE ASSY.’..................... 1
REPLACE ONLY BOTH GEARS TOGETHER

PRIMARY DRIVE ASSYesececccccscccccsccssces 1
REPLACE ONLY DRIVE GEAR WITH CLUTCH DRUM ASSYe.:

3ALL BEARING 6304E TNH’20_52-150000000000 2
FOR BALANCE SHAFT

BALANCE SHAFTeeeccesccccccscsccscscscnsasse 1
SHIM 2095/30/013ecccccsccccccccncccccncsce 1
SHIM 2095/30/095¢ec0eceacccossccccscscssccss 1
SHIM 2045/30/01915ce0cesccccccsccsccsccccccs 1
FRICTION WASHER VS18ceccccccccscccccccscse 1

HEX. NUT M14x1,5...0............'........ 1
TIGHTENING TORQUE 75 NM (665 INe LBs)

PISTDN ASSYO 79,50/79,51 MM.............. 1
WITH RINGS

OIL SCRAPER RING ?995 MMooooocoooo‘oooooo 1
TAPERED COMPRESSION RING 7995 MMeceooooes 1
RECTANGULAR RING 79'5/72'9X1v50.00...0-.. 1

PISTGN PIN 22x1sts.....0....‘.‘......... 1



902/3 . SEITE 10

ILLe NOe PART NOo DESCRIPTTION 0TY.

19 245 430 CIRCLIP 22........‘.‘.................... 2 B
ATTENTTI O N: USE ONLY ONCE, FOR FITTING USE
INSTALLATION TOOL 877 017

20 230 820 GASKETeeeseasesesscosscescnnsnnascsscnces 1

21 223 162 CYLINDEResoosssccsccocccsosscssscnsscscsce 1
A" 79,50 -794512MM / "BY 79,512=79,524MM

22 250 290 O-RING 12-3¢sesccccssscsccccsasscccscsces 1

23 250 300 O-RING 2374-37530c000cccccncssascescsscces 2

24 25C 320 O=RING 31934~3953000ccccccsccccccscscscse 1

25 260 680 SILENCING RUBBEReesosssosvcccsccensscssse 2

26 260 601 SILENCING TUBE 22 MMeecoesescesesccessssss O

27 260 603 SILENCING TUBE 67 MMecoooocceasescscsccss 2

28 294 049 CRANKSHAFT REPATIR KITesssessesossccsssces 1

29 297 431 LOCTITE ANTI-SEIZE 76710 10 GReseeesscees AS REQ
TO PREVENT METAL GALLING

30 297 433 MOLYKOTE G=N 50 GRey SLIDE PASTEeeeeeeses AS REQ

31 899 785 LOCTITE 221 VIOLET 10 CCeveesccesccccesss AS REQ

LOW STRENGTH BOND



902/4 - SEITE 12




90274

CRANKSHAFT, BAL

VERSION

SEITE
ANCER- AND STARTER DRIVE, CYLINDER,
PISTON
WITH ELECTRIC STARTER
DESCRIPTTION

-
(2}

10

1

1
12
13
14
15
16
17
18
19

20

927
927
946
246

293

292

932
237
944
944

944

259

245
242

234

390
235
400
401
015
570

4538

822

095
885
461
462
465
075
620
165
390

230
720

790

053

.CRANKSHAFT ASSY.'.....Q....OQ............

STROKE 7094 MM (247716 INCH)
DISTANCE RING 3552/50/besssaccscccccccccs
BALL BEARING 6207E TNHy 35-72-17ccecccsce
SHIM 3544/43/011ccccsscccccccocccsccsases
SHIM 3594/43/072e000ceccccscecsccsccnccsas
WOODRUFF KEY 6X9cevscesccscccccscscsscsae
WOODRUFF KEY 4XSeccccescsccccccscasccaccs

PRI”ARY DRIVE ASSY.,..00......0.0........
REPLACE ONLY BOTH GEARS TOGETHER

PR IMARY DRIVE ASSY.’.Qoooooooooo.oooooo.o
REPLACE ONLY DRIVE GEAR WITH

CLUTCH DRUM ASSYey

BALL BEARING 6304E TNH720-52-150000000000
B8ALANCE SHAFT,...-....ooooooooo.ooooo.oo-
SHIM 2015/30/093-00ooo.oooooooooo.oooo.oo
SHIM 20’5/30/0!5000oooooooooooooo.ooooooo
SHIM 2095/30/0'150.0..oooo.o.ooc.ooonoooo

SPRAG CLUTCH 451665X62’332X13000.0..0.000

SNAPRING 62ececcececcscccccocssccsnssscsne
BUSHINGesssoeccoescccnocsccccscccccscssscce
NEEDLE BEARING 25X29X17ceccccccccsccccocse
FREE WHEEL GEAR 37 Tereccecccscccsccsccccnce
THRUST WASHER 1892/34/2ee0cecssccssscccns
FRICTION WASHER VS18eccccccccccscccccscces

HEX. NUT M13x1’S...........-......;......
TIGHTENING TORQUE 75 NM (665 IN<LB.)

IDLE GEAR 81/15 Zo'0.000.000...0..0..000.

AS REQ

AS REQ

AS REQ
AS REQ

AS REQ



90274 : SEITE 14

ILL. NDe. PART NOC. DESCRIPTION eTY.

21 = 24 293 875 PISTON ASSYe 79950/79951 MMecooeocccccesne 1
WITH RINGSy STANDARD "A" 79,50
STANDARD "B"™ 79,51

22 215 400 OIL SCRAPER RING ?9’5 HM..O...I........C. 1
STANDARD

23 215 420 TAPERED COMPRESSION RING 7995 MMeceeososes 1
STANDARD

2‘0 215 590 RECTANGULAR RING 7915/?2;9)(1’5‘;.........- 1
: STANDARD

25 216 115 PISTDN PIN 22X15X55........o............. 1

26 245 430 ClRCLIP 220.....0'0000o.oooo.ooooooooa‘oco 2

ATTENTTION: USE ONLY ONCE |
FOR FITTINGy USE TOOL 877 017

27 230 820 GASKETeesseecscccccssscacscaccsscscaccsas 1

28 223 162 CYLINDERsvsoseccsscosasccncscssassssscncs 1
YA' 79,50 - 79,512 MM "B 79,512 - 79,524 MM

29 250 290 0=RING 12-3ceccccecscsescsccosccssssssnce 1

30 250 300 0-RING 2374=3753c0scecccccccsscccccsscnce 1

31 250 320 0-RING 31134=375300cccccascscsccccccsosce 1

32 260 680 SILENCING RUBBEResccossocsscoccacscsscsases 2

33 260 601 SILENCING TUBE 22 MMeeceoosoosocssccsccocas 9

34 260 603 SILENCING TUBE 67 MMeeeesocosecsscsssases 2

35 294 049 CRANKSHAFT REPAIR KITeeecesossssccscacnsee 1

36 297 431 LOCTITE ANTI=SEIZE 76710 10 GRereeessseee AS REQ
TO PREVENT METAL GALLING

37 297 433 MOLYKOTE G-N 50 GRey SLIDE PASTEeeceececoes AS REQ

33 899 785 LOCTITE 221 VIOLET 10 CCorevoccccccaccsse AS REQ

LOW STRENGTH BOND



S)ZOG

31I3S

9l



90275 ‘ SEITE 17

6-SPEED TRANSMISSION

ILL. NOe PART NO. DESCRIPTION CTY.
1 - 24 281 145 TRANSMISSION SETy 6 SPEED 3156ecccescsccs 1
1 237 406 CLUTCH SHAFT 10 Tesececcceccscscscccscces 1
2 232 665 NEEDLE BEARING 20X24X10ceecescccescscecse 1
3 234 886 FREE PINION 22 Tereceescscccccsescscssces 1

6TH SPEEDy, CLUTCH SHAFT
“ 227 470 THRUST WASHER 2492/2795/1950000000000000e 1
5 245 340 SNAPRING 2Leccccccecscccasscsacsascanssss &

5 235 262 GEAR PINION 16/19 Tereccescssccscscscccce 1

3RD/4TH SPEEDy CLUTCH SHAFT

7 227 440 THRUST WASHER 2092/2795/1ecccccccscsccccs 1
8 232 662 NEEDLE BEARING 20X24X10seesceccccsccsscss 2
9 234 866 FREE PINION 21 Tereccecssccscccscccccccce 1

5TH SPEEDy CLUTCH SHAFT

10 234 329 FIXED GEAR 13 Tereecescesscccccccccccccse 1

» 2ND SPEED, CLUTCH SHAFT

11 237 890 MAIN SHAFTecesccesessescccscssccscscsscsce 1

12 232 742 NEEDLE BEARING 21X25X10sccccscscccccccase 3

13 234 819 FREE PINION 30 Teseevececocscsescccocanse 1

2ND SPEED, MAIN SHAFT

14 227 4690 THRUST WASHER 22/30/178ccccccccccsccccscs 2

15 234 879 GEAR PINION 23 Teressscscesccescssccscccs 1

STH SPEED, MAIN SHAFT
16 227 490 ANGULAR RING 22/30/238seesecccscccsscsces 1
17 234 359 FREE PINION 25 Tesececccssccccssccssscsce 1

4TH SPEEDy MAIN SHAFT

18 2310 838 FP\EE PINION 27 To10....0.......0.0..00... 1
3RD SPEEDy MAIN SHAFT

19 234 994 GEAR pINION 21 T.'..’.................... 1
6TH SPEEDy MAIN SHAFT

20 944 468 THRUST NASHER 20’5/30/1............'.".. 1



902/5

ILLe NOe PART

DESCRIPTTION

21 234
22 227
23 245
24 242
25 237
26 248
27 827
28 239
29 247
30 946
31 239
32 250
33 239
34 258
35 258
36 258
37 258
38 258
39 430
40

41 236
42 297
43 899

44 897

430
390
650

769

757

7380
116

041

431

735.

FREE PINION 34'T.,.....O........C.‘....'.
1ST SPEEDy MAIN SHAFT

THRUST HASHER 17,2,30/1...0..............
TAB HASHER NAZ‘.‘.'......................

HEX.NUT "20X1’5..........‘.....O.........
TIGHTENING TORQUE 100 NM (880 IN.LB.)

SHIFT SHAFT WITH PAWL ASSYeseecececcccsecs
INDEX LEVER ASSYereceeescscccccsesccsceces
THRUST WASHER 1011/17/1ecccccccccassscans
INDEX SPRINGesescseosceccccsssssssanccssss
SPACEResessessssscessoccscescsssssssasses
WASHER 1495/2295/1ececcececscscscscescnse
SPRINGessseessosscscsccccscccscsasssassae
0-RING 11-277esceccccccscsssscssssscscacs

SPRING.....Q.....‘..O.......‘............

SHIFT DRUM ASSY.,...‘.’................‘.

4SHIFT FORK ASSY.,.....‘....Q............‘

STH/6TH SPEED

SHIFT FORK ASSYesesescancscnccosccocncnsssa
2ND/4TH SPEED

SHIFT FDRK ASSY.,oooooooooocooo.ooooo.oot
1ST/3RD SPEED

GUIDE PIN.....I.....‘...................l
D-RING 10x2,7...'................C.'.....

SHIFT LEVER ASSYe.
SPROCKET 15 Toy 5/8X1/4X1D,16............

LOCTITE ANTI-SEIZE ?6710 10 GRo)ogooonooy
TO PREVENT METAL GALLING

LDCTITE 221 VIOLET 10 CC.’.O)Q.....Q...Q.
LOW STRENGTH BOND

LITHIUM‘BASE GREASE' 250 GRo'ooooanoooooo

N

1

AS REQ

AS REQ

AS REQ



9/206

0¢ 31I3S



90

1L

10
1

12
13
14
15
16
17
138
19

20

21
22
23
23

276

Le NOe PART

CLUTCHy KICK START DRIVE

- D G T YD D D WD D T T - - ———— ——— —— ———— — —— ———— — —— - — — ——— " D = S > - W - —————

227
232
232

292

259
259
259
259
245
242

239

259
945
241
235
237
944
945
239

293

227
247
927

927

570
052
555
775
320

605

625

165
750
770
767
621
468
660
762

620

600
475
475

THRUST NASHER 20'2/35/3...........0..'.0.
INNER RACE...............................

NEEDLE BEARING 25x29x1U..Q...............

-

PRIMARY DRIVE ASSY.’cooooooooo;oooooooooo
REPLACE ONLY DRIVE GEAR WITH

CLUTCH DRUM ASSYe

INNER PRESSURE PLATEQQooo.ocooooooooooooo
FRICTION PLATE 391 MMe eeosovoccrccccncccces
CLUTCH pLATE'1’S MM...................'..
CLUTCH HUB............o.oooooo.oooooooooo

TAB NASHER NAZO.........'................

HEX.NUT M18x1,S................'........J
TIGHTENING TORQUE 120 NM (1000 IN.LB.)

CLUTCH SPRING 3471 MM....................
CHANGE SPRINGS ONLY SETWISE

RETAINING PLATE ASSYeroeceoocscsccscscccce
LOCK WASHER AS5ceccsccccccccccscsccccscccsnss
HEXe SCREW M5X25ceccceccccccccccccsccccss
IDLE GEAR ASSYe 26T ereccccccsccsescssacnce
KICK START SHAFTeecececccccccsccscccsnccccsce
THRUST WASHER 2095/30/1ccccscccccccccccce
RETAINING RING 20X192ecccccccscccccscccecs
KICK START SPRINGeeoecococcscsccccssccccce

KICKSTART DRIVE ASSY.!oooooooo.oaooooo-c.
REPLACE BOTH GEARS TOGETHER

THRUST WASHER 22’2/2595’100....00-..0000.
SPACER 2212/30/19-0ooocoo.oooooooooooooo-
THRUST WASHER 22’5/30/0'5..0ooo.ooooo.ooo

THRUST NASHER 22'5/30/0,50.0..ooooooooooo

1

1

AS REQ



90276

ILLe NOe PART

DESCRIPTION

24 245
25 - 31 248
25 2438
26 248
27 239
28 232
29 229
30 260
31 340
32 259
33 243
34 899
35 297

210
210
9291
782
340
788

431

CIRCLIP 1995X1ecccccccccccccccccosccccccccs
KICK START LEVER ASSYerececccecccccccccee
KICK START LEVEReececcecocscccccccvcsccncsce
KICK START HUBeoooeocoscccccccrcscccnccces

CDHPRESSION SPRING 8 M"...........OC.....

-

BALL 59556 MMeosoooooccesccoscccscccsccccns
DOWEL TUBE 6X2Deececccccccccscccccsccccsece
RUBBER SLEEVEeessssccccsccsccscccsasscccas
ALLEN SCREW M8X30eececcccecsccsccssscscscs
CLUTCH DRUMessocesssecsssccsncsccscsscccsnocs

RIVET Sx12..............'..O...'.......Q.

LOCTITE 648 GREENY 5 GReseecscosccccscsse
HIGH STRENGTH 8OND

LOCTITE ANTI'SEIZE 76710 10 GR.,ooooooooo
TO PREVENT METAL GALLING

1
8

AS REQ

AS REQ



L/206

3113S

ve



90277

ILL. NO.

PART

SEITE

CLUTCH CCVERy ELECTRIC STARTER

10

11

13
14
15
16
17
18
19

20

21

22

23

229

224
930
831
232
259
240

942

840
241
230
241

827
234
212

230

230

230
715
260
150
180
317

671
945
905

685

380
415
811
880
816
405
801

261

053

961

310

CLUTCH COVER ASSYO'oooooooooo.o.oooooo...
ALUMINIUM PAINTED

JOURNAL BOLT.....................‘..'....
ONLY FOR VERSION WITH E-STARTER

CLUTCH CABLE TUBEeeecocccoscoccsccascancs
OIL SEAL 35X47X7eccccccscccsccccoscssasss
OIL SEAL 22X32X7eecccececescsscscccscsces
BALL 12 MMesesscesccccscescssscassascsane

RELEASE CAM’ 23 DEGREES..................

ADJUSTMENT SCREH M8X250.ooooooooooooooooo
CLUTCH PLAY 3/4 OF A TURN OPEN

HEXI NUT Ms........................'.....
THRUST NASHER 8'1/1S/O’SO..,........O....

LEAF SPRING......'............'0...'.....

TAPTITE-SCREN MSX10..........'...........
TIGHTENING TORQUE 5 NM (45 INe. LB,)

GASKETessoeecvcccccocsscsccsccscscsccnscccsnse
GASKET RING A 6X10cecceccccocccssccccccscsne
ALLEN SCREW M6X35eecccccccccccccccccsccce
ALLEN SCREW M6X30eescecccccccccccnscscccse
ALLEN SCREW M6X4Leeccecccccccccccsscccsssce
O=RING 18X195¢e0cccccccscccccsssccscccosnse
PLUG SCREW M18X7195eccccccccccccccscscncse

THRUST WASHER 12'5/2195/1000000000000.0'.
ONLY FOR VERSION WITH E-STARTER

IDLE GEAR 81/15 Zo’ooooooooo..ooo.oo-oooo
ONLY FOR VERSION WITH E-STARTER

STARTER ORIVE CDVER..O.Q..............O..
ALUMINIUM PAINTED

O-RING 114‘2.000..0ooooocooo-oo.ooooo.ooo

o

™



DESCRIPTION

90277

ILLe NOe PART
24 840
25 227
26 293
27 251
28 945
29 241
30 240
31 230
32 240
33 992
34 866
35 899
36 297
37

511

220

151
910

751

821

331

905
230
817

770

735

386

ALLEN SCRE” M5x16......................O.

FILLER CAP 30....................‘.......
ONLY FOR VERSION WITHOUT E-STARTER

ELECTRIC STARTER ASSY.,.0.0.poooooooooo.o

DISTANCE BLOCKQ..‘.......................
ONLY FOR VERSION WITH E-STARTER

-

LOCK NASHER Aé...‘.........‘..:.Q........
ONLY FOR VERSION WITH E-STARTER

ALLEN SCREw M6x45.......‘......Q......‘..
ONLY FOR VERSION WITH E-STARTER

ALLEN SCREw M6x55.....oo..cooooooo..oooo.
ONLY FOR VERSION WITH E-STARTER

GASKET RING A 16x20x1...O0.0.0...........

PLUG SCREN M16X1,5..'..0..........O.....‘

STARTER RELAY ASSYQ,0..‘...0.“‘.....0...

ONLY FOR VERSION WITH E-STARTER

CDNNECTING HOUSING.......................
ONLY FOR VERSION WITH E-STARTER

LOCTITE 221 VIOLET 10 CC"......'Q.OQOOOO
LOW STRENGTH BOND

SILASTIC ?32 RTV, 100 GR.’..Q..........Q.

(AN NN AN ENENENNERNENNNNENNENNERXNNENNENNENNWN]

BP-ENERGREASE LS3

AS REQ

AS REQ

AS REQ



902/8 SEITE 28




[
—
-
m
~
0

90278 S

CYLINDER HEADs CAM SHAFT,

ILL. NO. PART NO. DESCRIPTION QTY.
1 223 297 CYLINDER HEAD ASSYereecococcscscccasscsses 1
2 232 920 NEEDLE BUSHING 22X28X12ecccccccsccoscsces 1
3 237 667 CAM SHAFT 229 DEGREESecesssscccscescccccs 1
4 932 432 BALL BEARING 6204 C3y 20-47=1boeocsessces 1
5 927 222 SHIM 38/4698/190ccccccccccccccccccccasces 1
6 850 0S5 OIL SEAL 30X47X7/715eccccccccccccccccccee 1
7 945 690 RETAINING RING 47X1975¢cc0cvcvccecccsccses 1
8 230 405 O-RING 18X71s5eccccsccccsccccccsccscscanas 1
9 247 420 SPACER 20/30/13eccccceccccccssccscsccsces 1
10 240 230 PLUG SCREW M16X1550ececcceccaccsscscccnes 2
11 240 415 STUD M8X94eeoosacsescasssscscscocscccnnce 1
12 240 420 STUD M8X119eeesssccsccssscsscccccsssasses 1
13 242 700 COLLAR HEXe NUT MBeoosscescoscccassoccnes 2
TORQUE 20 NM (175 INeLBo)
14 240 360 STUD MBXSBesecssecosscncscssassasscsscnce &
15 940 900 STUC M6X40/11escccecccccccsccsssccsasccne 1
16 212 556 VALVE COVERecossesoccoscccccccncccscsssane 1
ALUMINIUM PAINTED
17 230 690 CIL SEAL 14X24X7eesceccccccccccsoscscccns 1
13 239 890 SPRINGesscessescecsvosoccsaccsoccsssccnce 1
19 237 655 DECOMPRESSOR SHAFT ASSYeeoceceosesocscscace 1
20 229 170 GROOVE PIN 4X20eeccoccscccocccccoscsssase 1
21 221 010 DECOMPRESSOR PLATEeececscccccssascccsasse 1
22 239 790 FLAT SPRINGesecoccsecceccccsscsccscccscscs 1
23 240 385 TAPTITE=SCREW M6X12eeecccccocccccscesases 1
24 230 360 O-RING 107-275eecccccscccesncesesssssosce 2

25 212 51’7 VALVE COVER CPL.'..0.......’.....‘....... 1
) ALUMINIUM PAINTED



90278

ILtLe NOe PART

DESCRIPTTION

26 945
27 | 940
28 229
29 230
30 267
31 941'
32 867
33 951
34 230
35 273
36 260
37 260
38 260
39 253
40 253
41 245
42 297
43 297
44 399

431
510
080
851
630
601
603
116

117

LOCK WASHER AGececocsscasesccssssassocses
HEX«SCREW M6X20eeeeccscesccccacocaccccnes
DOWEL 1378X15e0ccesccsonssscasccsnsassons
GASKETeeseecooscsscesccccascecccsnsasesss
INTAKE FLANGEeeososcsocccccoeccscsccsssass
COUNTERSUNK SCREW M6X16ecececescosccscces
RUBBER SOCKETeoeoeescecsscccccssascssssces
HOSE CLAMP 52ecececccecccccccsssenacscsse
COPPER GASKET RING 26X32ececcccccccsccess
EXHAUST FLANGEeococoscocacesosssssascessas
STLENCING RUBBEReseoosccecccossccsiosnsss
STLENCING TUBE 22 MMecocoocccscsessessans
SILENCING TUBE 67 MMeeooscosscosccsscscsss

EXHAUST VALVE GUIDE......................
FOR REPAIR

INLET VALVE GUIDE................‘..'....
FOR REPAIR

CIRCLIP 12..0000000oooooooooooooooooooooo
SILASTIC 732 RTV’ 100 GRQ,ooooooooooooocc
MOLYKOTE G=N 50 GRey SLIDE PASTEecccccscsce

LOCTlTE 221 VIOLET 10 CCo'oooooooooooo-.o
LOW STRENGTH BOND

(A%

3N ]

4
AS REQ
AS REQ

AS REQ



SEITE 32

902/9




90279 SEITE 33

VALVESy ROCKER ARMs ADJUSTMENT SCREWS

ILL. NOe PART NO. DESCRIPTION QTY.
1 253 160 INTAKE VALVE 30 MMecessosocosesssascsssee 2
2 253 170 EXHAUST VALVE 27 MMueeooseocosescascasene 2
3 227 980 THRUST WASHER 1292/2975/1ecccaceccscccccs &
4 230 810 VALVE STEM SEALececcccccscsccsscsscscccses &
5 239 780 VALVE SPRING 3696 MMeeoessossscaccccscsee &
6 253 101 VALVE SPRING RETAINERsesessceccsccccccccs &
7 253 090 VALVE COTTERscsceccscscsccscsosassscsssas 8
3 253 305 ROCKER ARM ASSYeseeceecsscscsccasssscsnce 1
FOR INTAKE
9 253 335 ROCKER ARM ASSYereescecesscscsescecscssce 1
FOR EXHAUST
10 240 205 ADJUSTMENT SCREW M? ASSYereesecccccesccce &
11 242 591 HEXeNUT M7eecesccccccccocasccscccosconcee &
12 253 050 ROCKER ARM SHAFTeeecsccsscsssscasscssscss 2
13 227 950 SPRING WASHER 1493/20/0s5ecesscscccsscsss 2

FOR MAGNETO SIDE

14 227 955 THRUST WASHER 1493/20/015ec0cccccccccccscs 2
FOR CLUTCH SIDE

15 297 433 MDLYKOTE G-N SD GR.! SLIDE PASTE......... AS REQ



902/10

SEITE

34



902710

ILL. NO.

PART

SEITE

TIMING BELT HOUSING, TIMING BELT COVER

35

10
11
12
13
14
15
16
17

212
227
242

945

281
105
550
091
020
852
401

415

861

336

TIMING BELT HDUSING......................
WASHER 6,4/30/3....'.....................
DISTANCE NUT M6x22;.................0....

LDCK WASHER A6Q...'...........;....0.....

ALLEN SCREW MéXZOoo.oooo.ooooooooooooocoo

. GUIDE PULLEY 28X27X30eeeccccccsccccscccccss

HEXe SCREW M3XS50sescescccccccscssscasccse
TIMING BELT COVEReecccoceccscesscsescssas
LENSessscscesccsscecsscscsscassscsscscsns
GASKET RING 14/19/015eeccescsscscsccccssce
0~RING 913X27bassccceccccccsscsssssscccas
0-RING 295X820cccccsesscsssssscccscccsscs
ALLEN SCREW M6X22eesccocesascocccccccscee
GASKET RING A 6X10eesccccsoccscsccccccsss
ALLEN SCREW M6X45eccescccscsscssscsccsccs
ALLEN SCREW M6X25ecsceccssccccscsccccccas

SILASTIC 732 RTV' 100 GR.,..Q........QQ..

1
1

AS REQ



902/11 SEITE 36

Front view

timing mark

groove for engine types 504, 506, 560604
also type 348 from 88model onward

groove only for engine type 348,
up to 87model



902711

ILLe NOe

PART

SEITE

CAM SHAFT DRIVE

- - - —— - - - - - -

N
=~

10
11
12
13
14

15

16

17

230
253
945
242

247
280
932
280
945
242

227

940

280

399

430
230
037
020
752
206
600
023
930
460

485

015
735

D RING 17_2,5000....Q.O..........Q.......
TIMING PULLEY ASSYe 15T erecccccccccsccnce
LOCK HASHER 16..0.‘............C.......OO

-

HEX.NUT M16x1,S.....'..‘......;......‘...
TIGHTENING TORQUE 150 NM (1325 IN.LB.)

SPACER 814/24/11eccccccesecsccsscccccacce
GUIDE PULLEYeeeeeccosecescoccsccccscsccns
BALL BEARING 6203-2RS1y 17-40-12eecccccss
TENSIONER ECCENTEReceveccooscsscesscscccnse
LOCK WASHER ABcececccescsssccsscscsccsces
HEXe NUT MSeceeeevscseccsssccssacsccccane
THRUST WASHER 2012/35/3000cceccccccsccccs
TIMING PULLEY 30 Tereeecscccsccscssccancs
WASHER 814/32/30esecseccsscssacccscssccce
SPRING WASHER Beeeecsesccssccsccscecssasne

HEX.SCREN M8x30.............‘............
TORQUE 35 NM (310 INe LBe)

TIMING SELT 99525X19X86o.........-.......

LOCTITE 221 VIDLET 10 CCQ’.'.............
LOW STRENGTH 8O0ND

1

AS REQ



902/12 | SEITE 38




902712

ILLe NO.

10
11

12

13

14
15

16

10

PART

264

2641
945

942

264
964
964
865
297

264

297

399

842

735
070
067
200
540

740
330

386
785

SEITE

IGNITION UNIT 12 V 190 W

IGNITIDN UNIT 12V 1?0” ASSY.'............

STATOR We MAGNe FLYWHEEL ASSYerecoccccscee

39

1

STATOR AND MAGNETO FLYWHEEL MUST BE EXCHANGED

ONLY TOGETHER

-

TRIGGER COILecesccccceocccnccsscsosssncnsce
FOR START IGNITION

ALLEN SCREH M6x40‘..Q...;..............;.
LOCK wASHER 18....................‘......

HEX. NUT M18x1,5.......Q.................
TORQUE 100 NM (885 INe LB.)

IGNITION COIL ASSYeteeeccecsccccccscccsccsne
INSULATION SHEATHeeeeoceecesccccsccscssccns
FASTON CONNECTOR 3996ceccecsccccsccscssccsscs
SPARK PLUG CONNECTOReeeseccccccscccssnncse

SPARK pLUG 12 MM..‘.Q................‘...
TIGHTENING TORQUE 20 NM (175 INe.LBe.) COLD

AMPLIFIER-BOXO...;...0...............0...

LITHIUM-BASE GREASE, 250 GR.’oooooooooooo
TO PREVENT CREEPING CURRENT

SILASTIC 732 RTVy 100 GReveccccscccsccccs

LDCTITE 221 VIOLET 10 Cc.’ooooocooo.o.o.o
LOW STRENGTH BOND

NUT M4..........O...........O.....Q.O....

1

1
ENGINE

1

AS REQ

AS REQ

AS REQ



902/13 SEITE 40




902713

ILLe NO.

10
1
12
13
14
15
16
17
18
19

41

~

~N

SEITE
SINGLE PARTS FOR ELECTRIC STARTER 203 151
PART NQ. DESCRTIPTTION
264 135 SUPPORTeecsescaccsasosssscsescscsscssacsascs
' SPARE PART VERSIONy FOR CONFIGURATION
WITH NEEDLE BUSHING 232 250
232 250 NEEDLE BUSHING 15X21X12ccccccccsccscccscca
SPARE PART VERSION, FOR CONFIGQRATION
WITH SUPPORT 264 135 ’
250 140 O-RING 2414X377ecceccccscccsccscssccccccscs
250 130 OIL SEAL 15X24XS5eeccecccescsscscsascccces
850 500 O=RING 62-175ecececccscscscccscscscsscscs
264 140 ROTGOR ASSYeteeescsccecsccccsccccccsosscncnos
232 260 BALL BEARING 6002 Z / 15-32-%cesccccesace
827 600 SHIMeeseoosssecosssscsscsscscscscscsoscss
264 150 STATOR YOKE ASSYeteoesasesccscscescscscss
264 170 ROTOR SUPPORT ASSY.;..................;..
264 180 CARBON BRUSH ASSYeteossecesnsvcvecscsccccsncse
260 810 CONNECTOR SHEATHeee e eesecvccccosscscenssoe
230 530 O0-RING 6X117ececcceceecscsascccssscscssscs
260 800 CONNECTOR SHEATHeee s oseceessccscscssscncss
242 780 COMBINED NUT MGecossseccescssscscssnssecse
866 890 BRUSH HOLDER WITH SPRINGSeeesecosccssccce
241 130 CYLe SCREW M5X113ecscecccscccccsscccasccse
945 750 LOCK WASHER ASeesecccecscccssccccccscveccss
827 660 WASHER 593/10/17500cesccccsccsscccsssccscs
850 510 O=RING 497X11bocececassoscnacosseascssnas

20



SEITE 42

902/14




902714 SEITE 43

PRESSURE VALVEy OIL FILTER ELEMENT, IGNITION COVER

ILL. NO. PART NO. DESCRIPTION QTY.
1 260 570 PRESSURE RETAINING VALVEeeoeeossossssscees 1
2 256 150 VALVE PINeecessccsssosscesssccsccscccoscee 1
3 239 315 COMPRESSION SPRING 1340 MMecooooccoscccse 1
4 256 170 VALVE PIN SCREWesscecesocsscccesscscacscnse 1
5 256 180 OIL FILTER ELEMENTeeeccccccccccccccnccnce 1
6 212 621 OIL FILTER COVEReecoosocscsccsscccoscsscne 1

: ALUMINIUM PAINTED
7 240 480 PLUG SCREW 1/8-27NPTeeeececccscsccscsssne 1
8 230 920 O0-RING 60=2750000ecccccsccccccccsccccccce 1
9 241 930 ALLEN SCREW M6X20ecccecocecocccccscscncoss 3

10 264 750 TRIGGER COILecocesscsocccccosssscsscscans 1

11 240 580 TAPTITE SCREW M6X16ececccscccscccccsccass 2

12 251 890 CABLE CLAMPeccscsosccscssscssoccccccccnss 1

13 240 195 TAPTITE-SCREW M4XBeeeecoscccocssessssscee 3

14 260 760 RUBBER PLUGeesssssesscecssscoscscsssncsns 1

15 210 095 IGNITION COVERsoscsesccccccccsccsacccccsos 1

ALUMINIUM PAINTED

16 251 380 CABLE HOLDER) INNEResoceosccocccccccccaces 1

17 229 140 DOWEL 998X10cecsesccsccscccccccsssscsance 2

18 250 391 GASKETseesssssessescssssassscesoscscsancs 1

19 340 880 ALLEN SCREW M6X30eeececccecessvecssscacnas 2

20 251 885 CABLE HOLDERy DUTEReecsssoocscecccccccccss 1

21 840 861 ALLEN SCREW M6X25eecessccccsssccccsscsncs 2

22 230 405 O-RING 18X175eccccscccscsccccscscacccscas 1

23 - 241 801 PLUG SCREW M18X1y5ecccsccccccaccsecccsces 1

24 212 610 CHAIN COVEReossocossseosssensscanncccance 1

25 340 3861 ALLEN SCREW M6X25¢eecsccscccccccscscscsnses 3



902714 . ‘ ' SEITE 44

ILL. NDe PART NO. DESCRIPTTION QTY.
26 297 386 SILASTIC 732 RTV, 100 GR.’.....'......... AS REQ ¥
27 899 785 LOCTITE 221 VIULET 10 CC.,....‘.......... AS REQ

LOW STRENGTH BOND



SEITE 46

902/15
=q
== a.
Ba < o
Sy w2
Km Hm
2 4y
»C ol )
NS O
L |
2 m3e
8% Z2
6 ©of
'.m hl
=0 R
=] a
Q|

SILASTIC

)
30-




902715 SEITE 47

REPAIR TOOLSy GASKET SETS

ILL. NOe. PART NO DESCRIPTION QTY.
1 - 13 277 993 TOOL KITeeeeoeessocscasonsssssscccsscscce 1
1 876 197 TOOL BAG 230X160ceccccccccsssssscecccscse 1
2 277 810 ALLEN KEY 6 MMecsesooscsasesossccscsscccs 1
3 876 360 ALLEN KEY 5 MMaseoocosocscsscosasssascecs 1
4 276 295 VALVE FEELER GAUGE Dy05 MMecoooccoscsoccne 1
5 276 280 SPARK PLUG WRENCH 18 MMeesosesssssesssese 1
6 276 065 FORK WRENCH 10X13 MMecesooocscsccscscscse 1
7 876 230 FORK WRENCH 11X13 MMecossoscescococscsacs 1
8 276 090 FORK WRENCH 17X19 MMeeocessocscscscccsssce 1
9 277 825 RING WRENCH 22X24 MMeecsoseosssssssassscce 1
10 276 040 WRENCH 11 MMoecoososovoscccoocccccscsscscsne 1

FOR CLUTCH PLAY ADJUSTMENT

11 - 12 2?7 847 SCREW DRIVER ASSY.,...........‘.....'.... 1

17 00 OO0 B OOBOVVIODCNHNOOL OIS0 00000 OPOGOEOSIOGIOIOSIISIPOIOSEOSEODS 1

SCREW DRIVER INSERT / USE SCREW DRIVER ASSYer
PART-NJ. 277847

13 277 340 SCREH DRIVER INSERT...................... 1
FOR PLUG SCREW

14 876 660 INSERTIDN JIG ASSY.’.O................... 1
FOR OIL SEAL 850 055y CRANKSHAFT MAGNETO SIDE

15 2?? 861 INSERTIDN JIG ASSY.,.C................... 1
FOR OIL SEAL 230 395, MAIN SHAFT

16 276 322 INSERTION JIG ASSYerecccccccccccccccscocscse 1
FOR OIL SEAL 930 715, CRANKSHAFT CLUTCH SIDE

17 276 330 INSERT!ON JXG ASSY.’.CC.....Q.‘.......... 1
FOR OIL SEAL 831 260, KICK START SHAFT

18 276 250 INSERTIDN JIG......................‘..... 1
FOR OIL SEAL 230 690y DECOMPRESSION SHAFT

19 276 340 INSERTIDN JIG...'...;..O................. 1
FAOR OIL SEAL 230 370y OIL PUMP SHAFT



902715

ILL.

22

23

24

25

26

27

23

29

30

31

32

33
34

35

36

37

38
39

40

NO.

34

38

PART

277

276

276

276

276

276

241

276

276

276

277

277

841

276

977

970

450

300

720

445

307

470
965

360

380

390

391

917
087

700

405.

477

DESCRIPTION
INSERTION JIG.....................".....
FOR NEEDLE BUSHING 232 9209 CAM SHAFT

INSERTION JIG.....'.O.............l...l..
FOR OIL SEAL 850 055y CAM SHAFT

GUIDE SLEEVE...'..0.0..'........O........
FOR MAIN SHAFT

GUIDE SLEEVE.....'.....O..0.0.{........D.

FOR OIL PUMP SHAFT

GUIDE BOLT..Q.....'...Q..................

FOR PISTON PIN

PISTON RING SPANNERy 7995 MMecessccescone
TO MOUNT PISTON IN CYL INDER

PULLER ASSY.,....O......'................
FOR TIMING PULLEY 15 Te.

PULLER ASSYQ M35x1’Sooooo.ocooooo.ooo-ooc
FOR FLYWHEEL

VALVE SPRING MOUNTING DEVICEeeesccccsccss

CRANKSHAFT FIXATION SCREW M8X30eececcoces
FOR CRANKSHAFT

PULLER ASSY.,‘.'....................'....

1

FOR BEARINGSy CLUTCH SHAFT AND BALANCER SHAFT

BOLT M10..‘...................O.........O

EXTRACTIR SLEEVE...Q..ooooocoopoooqooo.oo
FOR BALL-BEARING 6303y CLUTCH SHAFT

SUPPDRT PLATE....C....O..................

HEX.NUT M1D............l.....0...........

EXTRACTOR SLEEVE..................0......
FOR BEARING 63049BALANCER SHAFT

TRESTLE ASSY.'......‘.......'......'..O..

PULLER ASSY.,OQ.....‘.......0......0.....

FOR BALANCE GEAR
HEXeSCREW H1OX60000ooon.oooooooo.ooooo.oo
CAMSHAFT PULLER ASSY.’ooooodoooonooo.ocoo

RING HALF........Q.........'......'O.....

FOR BALL BEARING 6207 E

1

1

el



902715

ILLe NO.

PART

DESCRIPTTION

43

44

45

46

47

48
49
50

53
54

55

56

57
58
59

60

43

54

876

940
340

276

276

276

276
276

276

755
6381

436

550
155

127

387

070

017

222
012

130

RING.......Q..O...O...........O.Q....C...

FOR RING HALF

pULLER ASSY.,................Q...........
FOR BEARING

HEX. SCREN M16x1’SX1SO........."........

ALLEN SCREN MSXAOOQ....'.‘...............
FOR PULLER -

PULLER PLATE ASSY.,.....'................
FOR CRANKCASE HALF

PULLER PLATE ASSYO'ocoooooo.ooooo.ooooo..
FIOR CRANKSHAFT DISASSEMBLY

PULLER BELL..Q...0.0.....“.'....l'......

FOR CRANKSHAFT
PULLER RING............O.............Q...

BOLT 12x250....‘...........I.......‘.....

PULL-IN SPINDLE M18X115 ASSY.’.OQ.O.....C
FOR CRANKSHAFT

CLUTCH HUB LOCKING TOOLeeecosecccsccssocss

RING NRENCH 13/15.......'...'............
FOR TORQUE WRENCH

CIRCLIP INSTALLATION TOOL ASSYeseeesceccee

1

FOR FITTING OF PISTON PIN CIRCLIPS 22 MM (487 INs!

CIRCLIP INSTALLATION SLEEVE 22MMececcccce
CIRCLIP ISTALLATION PUSHER 22 MMeecosseosoe

3ALL BEARING PULLER SETeevoccecsccsccccns
FOR BALL BEARINGS: 6006, 6232, 6300, 6203

6204y 6301» 6302y 6204 E, 62059 6303 AND 6304

pRESSURE NIPPLE ASSY.'...................
FOR COMPRESSED AIR CONNECTING

VALVE SPRING SPANNER ASSYeseeccscsccccccoe
SPRING SPANNER LEVER...........C.........

RIVET szs....‘...‘......‘....0....0....0

REPAIR MANUAL ASSY.,.ooooo.o.oooo‘o...oo.

£y

1

1

1

1

6007,



902715 SEITE 50

ILLs. NOes PART NOs DESCRIPTTION 2TY.

61 297 431 LOCTITE ANTI-SEIZE 76710 10 GRetecocsccse 1
TO PREVENT METAL GALLING

62 297 386 SILASTIC 732 RTVy 100 GRevecccccccccsncce 1

43 899 7388 LOCTITE 648 GREEN) 5 GRevsecsssscccccnsoe 1
HIGH STRENGTH BOND

64 899 784 LOCTITE 574 ORANGE 50 CCerecceccccsccncce 1
SEALING COMPOUND . -

65 297 433 MOLYKOTE G-N 50 GRey SLIDE PASTEeeessccee 1

66 899 7835 LOCTITE 221 VIOLET 10 CCereccccvccccsccss 1
LOW STRENGTH BOND

67 897 330 LITHIUM'BASE GREASE’ ZSO_GRO’ooooo.oooooo 1
TO PREVENT CREEPING CURRENT

68 292 748 GASKET SET....ooooooooooo-oﬁoooooooocnooo 1

69 292 749 GASKET SET, CYLINDER HEADCI.C............ 1

FOR CYLINDER HEAD REPAIR



\
& 1l

SPARE PARTS LIST

FOR ROTAX ENGINE

TYPE 348

ATK

ORIGINAL TEIL No:. 902

EDITION: 06 1994

GENUINE PART

728 BOMBARDIER-ROTAX GMBH ;s cINRZRNEORMION . ooic (7 gg 2
e MOTORENFABRIK *’%%ﬁwmv%”?m iy | ZRRA
ENW7 4] A-4623 GUNSKIRCHEN - AUSTRIA Rt \DVISEMODIFICATIONS: | 43

s
p o)l  Telofon: ..43-(0)7246-271-0", Tolefax: ..43-{0)7246370 ' : !
7 Tolex: 25546 brgk a, Tolegr.: Bombrotax Gunskirchen - < _ uounwous smgg_g.usou.mmnau___ SZnicus




